“Empowerment Through Technological Excellence”
GENBA SOPANRAO MOZE COLLEGE OF ENGINEERING

(Recognized by AICTE, New Delhi; Approved by Govt. of Maharashtra; Affiliated to Pune University)
25/1/3, Balewadi, Pune — 411045. Ph: 020-27390500

Website: www.gsmozecoe.co.in Email: gsmoze@yahoo.co.in

Department Of Civil Engineering

Date-6/09/2018

SITE VISIT NOTICE

All the students of B.E. are hereby informed that site visit to Waste Water Treatment plant has
been arranged on 7/09/2018. All Students must be present at 10 am sharp in college premises.

NOTE:

» STUDENTS MUST BE PRESENT IN COLLEGE UNIFORM
» STUDENTS SHOULD CARRY WATER BOTTLE,CAP, SHOES etc
» ATTENDANCE IS COMPULSORY

Ay pald

Prof.Arun Sankpal Prof.Rahul Hodage
[...]
faculty members on any working day as per your convenience on tentative duration (25" March
to 2nd April 2019). We will thankful if you do the needful and allow us in-charge person so that
he can explain the details about site.
_ Thanking you.
Mi. Arun Sankpal N%'odge
Contact Person H.0.D
artmant, L3 B8 G
Maobile No: 8600 340 373 et s PRINCIPAL
CIve ¥ e P f Engineerl Genba Yopanrac Mouzs Collegs of Engg
8459 265 866 Genka Samar -0 agze Coliege of Engineering, 251113, Balowardi, Pune-411 045

243/, Balewadl, Pune-411 045,

Email: sankpalarun888@gmail.com




Founder - President : Shri Rambhau Moze.

(Recognized by AICTE, New Delhi; Approved by Govt. of Maharashtra; Affiliated to University of Pune.) .
S. No. 25/1/3, Balewadi, Pune - 45. Telephone : (020)27290500, Fax : (020)27290500, E-mail : gsmoze@yahoo.co.in

Date: 03]04)R819.

To

The Executive Engineer, "
Water Treatment Plant, v
Sector No-26A, Nigadi Pradhikaran

Pimpari- Chinchwad Pune.

Subject:Letter of thanks for permission and Guidance for Water Treatment Plant Visit.
Respected Sir,

The GENABASOPANRAO MOZE TRUST is an educational trust; a pioneer in imparting
quality professional education in the field of engineering it has established two campuses in Pune

at Wagholi and Balewadi.

We department of Civil Engineering of Genaba Sopanrao Moze College of Engineering,
Balewadi , Pune, would sincerely thanks for allowing and guiding our TE CIVIL Students at
Water Treatment Plant. Our TE CIVIL students also want to thank you again for giving the
opportunity to study and understand the various unit operations in water treatment plant. We
really appreciate the time spent with our students and provided the valuable information We
hope our students received precious knowledge in Environmental Engineering I from you.

Thanking you.
Asst. Prof. Arun Sankpal Asst! ahul Hodge
Subject In charge Head of Civil Engineering Department
Mobile No: 8600 340 373 Wead of the Department,
CIVIL ENGINEERING
8459 265 866 Gesba Sopanrao Moze College of Engineering,

2513, Balewad|, Pune-211 045.
Email: sankpalarun888@gmail.com




i g

Genba Sopanrao Moze Trust’s
GENBA SOPANRAO MOZE COLLEGE OF ENGINEERING
Balewadi, Pune - 411045.
Civil Engineering Department
Create competent Socially Responsible Civil Engineers
Academic Year 2018-2019
Class - TE DIV: Aand B

RATMENT PLANT SITE VISIT ATTENDANCE _

Roll No Names of students

A4 ATTARDE BHUSHAN ANIL

A7 BADADE SURAJ SHRIKISHAN

A8 BADE APURVA UTTAM

A9 BAJABALE SAGAR DINKAR

All BANKAR PRIYA SUBHASH

Al2 BELVALKAR SURBHI SUNIL

Al4 BHUNDE GANESH PANDHARINATH

Al6 BIRAJDAR GURUSHANT SHANKAR

Al8 CHATE SACHIN RAMCHANDRA

Al9 |CHAVAN SHUBHAM PRADIP

A2l CHONDHE AJINKYA MANOHAR

A22 CHONDHE SHUBHAM NAMDEV

A24 |DAGADE SHUBHAM PANDURANG

A25 DANGADE SHUBHAM DHANRAJ

A32  |DHAINJE SOURABH RAVINDRA

A33 DHANGAR AKSHAY KASHIRAM

A34 DHONDDEV PRATIK RAJU

A36 DONGALE SANGRAM TANAIJI

E;:;;z;;:a‘omqmmhuu-'

A39 EKHANDE MAHESH POPAT

]
(=

Ad43 GAJARE SIDDHARTH ANIL

o

A45 GHADGE SAURABH SUMITRA

(]
[ %]

A46 |GITTE MAHESH BAJIRAO

b
W

A47 GORE SHRIKANT SHIWANNA

(o)
E

A50 |HIRAVE VISHAL SHIVAJI

(o]
i

ASl HIRAY POOJA PADMAKAR

(3]
L)

A52 |HULPALLE CHAITANYA RAJKUMAR

58]
e |

A53 |JADHAV LAXMAN SIDRAMAPPA

[
-

A54 |JAYBHAYE MOHIT GOVINDRAO

2
o

ASS JUNGHARE JAYASHREE GAJANAN

ad
=

AS57 |KALYANINANASAHEB KALOKHE

(¥
—

A60 KASHID VEERA UPKAR

[#%]
(5]

A61 |KATE ROHAN RAJU

|5
Ll

A64 |KOKARE SURAJ POPAT

w
g

A68 |LAMBHADE AJAY DILIP

Ll
wn

A69 |LOKHANDE SHIVANI BHAUSAHEB

L%
(=2

A70 IMAGARE RAMABAI NAMDEV

w
e |

A72 IMAYUR NAKHATE

Ll
(-]

A75 MORE VIKAS CHANDRAKANT

e
o

B4 NIKAM ROMA YASHWANT

£
(=]

B6 PADWAL NILESH SHAM

=

B7 PANDEY ASHUTOSH VINODKUMAR

£
(o8

B16 PAWARAKSHAYBHAU = -

&

B19 PAWAR YOGESHVAREE LAXMAN

=S
.

B29 RATHOD VIKRAM BHIMRAO

~
n

B32 SAPATE HANUMANT SHIVAIJI

&

B33 SARAF SWARALI ANANT

EEY
-~

B37 SHENDRE SUMIT VINODRAO

S
o

B38 SHINDE AMIT BALASAHEB




49 B39  |SHINDE CHETAN KASHINATH
50 B41  |SHINDE SMITA KRISHNADEV
51 B43  |SHIRSATH PRATIK PRALHAD
52 B46  |SOLAPURE SAGAR SURYAKANT
53 B51  |SONKAMBLE AJAY GANESH
54 B55 |TANDALE AKSHAY MANOHAR
55 B56 |TAPKEER JAYDATTA KISHOR
56 B58 |THETE PRAJWAL VILAS
57 B59 |THIKEKAR PURVA DHARMANATH
58 B66  |ZINJADE RAVINDRA SHIVAJI
59 B67 |CHAVHAN AMOL KISHOR T
60 B75 |VENGURLEKAR MIHIR BHANUDAS '
Bz  Jaamay Nagant —ad
ABL  Rushafent LAY (e
Pad P ranhanrd o € WO\ \

Subject Incharge:i' Head of The Civil Department
1. Asst. Prof. Arun Sankpal Asst. Prof. Rahul Hodge
2.Asst. Prof. Sonam Agrawa © Wead of the Department,

CIVIL ENGINEERING
Genba Sopanrao Moze College of Engineering,
25/1/3, Balewadi, Pune-411 045.




A
Site Visit Report
On

Water Treatment Plant

Corporation PimpariChinchwadMuncipal Corporation
Location Water treatment Plant, near Appughar, Akurdi ,
PimpariChinchwad
Average Flow 428 MLD
Submitted By

Third Year Civil Engineering

Under The Guidance Of
Asst. Prof. ArunSankpal
Academic Year : 2018-19

“Empowerment through Technological Excellence”
GENBA SOPANRAO MOZE COLLEGE OF ENGINEERING

25/1/3, Balewadi, Pune — 411045.Ph: 020-27390500
77T parRecognized by AICTE, New Delhi; Approved by Govt. of Maharashtra,
Sl Affiliated to SavitribaiPhule Pune University)
Aheiter www osmozecoe.co.in Email :esmoze@yahoo.co.in




“Empowerment through Technological Excellence”
GENBA SOPANRAO MOZE COLLEGE ENGINEERING, PUNE

o Purpose/ Aim of Water treatment :

The aim of Water treatment is to produce & maintain water that is
Hygienically Safe, Aesthetically attractive & palatable in an economical manner.

The method of treatment to be employed depends on the nature of raw water constituents
the desired standards of water quality

. Typical unit processes used for the water treatment includes:

Source of water: Intake Structure
Pre-chlorination

Aeration

Plain sedimentation Tank (PST)

Flash mix (Rapid mixing)
Flocculation-slow mixing
Clari-flocculator

Granular filtration-Rapid sand filtration
Post-chlorination

Sump: to store clear treated water
Treated water to E.S.R

Treated water (E.S.R) —To distribution system

SO/S 00 S P NIAL R L Sh s

—
R

History of Pimpri-Chinchwad water supply is shown in Figure:

Sub: Environmental EngineeNgs

.- £ .
Vool o 2l - 9. % 0. .. .  _avwn & a oF = P T = L.




“Empowerment through Technological Excellence”
__GENBA SOPANRAO O MOZE COLLEGE OF ENGINEERING, PUNE

The existing water supply to the Pimpri-Chinchwad city is managed by Pimpri-Chinchwad
Municipal Corporation (PCMC). The City Engineer of the city and his team of Executive
engineers and staff are responsible for ensuring protected drinking water supply in the city.

1. Source of water:

Main source of the Pimpri-Chinchwad water supply system is Pawana dam which is shown in
Figure This dam is 35 kilometres away from the city and is in the West direction. There is a
pick up weir ( Ravet- Punavale) on downstream side of the dam

Water is pumped from the pickup weir at Ravet -Punavale dam and conveyed to water
treatment plant by three mild steel (MS) pipe pumping mains (1053 mm for 228 MLD, 1165
mm for 100 MLD and 1400 mm 100 MLD). Treated water is pumped to Master Balancing
Reservoirs (MBR) at WTP site and then transmitted by pumping/gravity to 85 Elevated
Service Reservoirs (ESR) s in the city.

(b): Ravet-Punavale weir

(a):Pawana dam

Aerial View of water treatment Plant:

Sub: Ej Env:ranmemal Engmeermg I,

FYos B o al. - 9.9 32 _ .. . _sows = a




“Empowerment through Technological Excellence”
GENBA SOPANRAO MOZE COLLEGE OF EN GINEERING, PUNE

2. Pre-chlorination:

e Pre chlorination is the process of applying chlorine to water before filtration
e It helps in improving coagulation and reduces the loads can reduce the loads on the filters.
It also reduces the taste odour, algae and other organisms.

e Pre chlorination is the.process of applying chlorine to water before filtration /rather
before sedimentation coagulation.

Uses of Prechlorination:

e It helps in removing coagulation and reduces the load on the filter.

e [t reduces the test odour algae and other organisms.

e Chlorine dose = 0.1-0.5 mg/lit prechlorination is followed by the post chlorination.
o [t controls the growth or algae in sedimentation tank.

o It prevents the putrefaction of sludge in setting tank.

3. Aeration:

e In this method the water to be treated is brought in close contact with air.

Purpose of aeration:

o Under the process of aeration water is brought in intimate contact with air.

e Aecration is necessary to promote the exchange of gases between the water and
atmosphere.

In water treatment, aeration is practiced for three purposes:

e To add oxygen to water for imparting freshness (because the water from underground
sources deficient in oxygen.

o Expulsion of CO2, H2S and other volatile substance causing taste and odour.

¢ To precipitate impurities like iron and magnesium in certain forms ( if the water from the
underground sources)

Limitation of aeration:

¢ Requirement of significant head: The unit operation of aeration require significant head
of water

e Increase the property of corrosiveness: When the dissolve O2 content is increased it
causes for the corrosion of system

¢ Residual Carbon di oxide: The aeration cannot remove 100% CO2, so the residue of 3.5

mg/liter remains in water.

For the removal of taste and odour




“Empowerment through Technological Excellence”

GENBA SOPANRAO MOZE COLLEGE OF ENGINEERING, PUNE

3.1 Cascade Aerator:

Sub: Environmental Engin
T e i

In this method the water is made to fall through a certain height ( 1 — 3m) over a
series of steps ( 3 to 10 no.) with a fall about 0.15m - 0.2m in each step. The stricter
so formed as free fall aerator.

The simplest type of free fall aerator is known as cascade aerator.

The cascade aerator can carry large quantity of water in comparatively small area
small area at low head.

The steps/plates can be made of cast iron, RCC or timber.

The aerator is preferably installed in an open air. When the water is mixed with air
gets purified.

The cascade aerator is efficient in raising dissolve oxygen content of water, but not
for co2 removal, which is only removed in range of 60- 70%.

The water flows down the step or trays in the form of thin sheets providing a large
water surface. And creating aeration,

-




“Empowerment through Technological Excellence”
GENBA SOPANRAO MOZE COLLEGE OF ENGINEERING, PUNE

4. Plain Sedimentation Tank (PST):

e When the water is highly turbid in that case to reduce the suspended load_
e The suspended particle whose specific gravity is greater than 1, that can be removed
in primary sedimentation tank.
S. Flash mix / rapid mix:
e The chemicals coagulant added to raw water is vigorously mixed & agitated by
flash mixer for its rapid dispersion in raw water.
e Addition of chemicals such as ferric chloride, alum, polymers to destabilize
particles found in water.
6. Flocculation: Clari-flocculator
e Aggregation of particles (or Agglomeration) of the floc particles called flocculation

o Used to create larger particle that can be more radially removed by other processes
such as gravity sedimentation tank.

7. Filtration:
e The Sedimentation Tank: Remove the large percentage of the suspended solid and
organic matter present in raw water.
e The process of coagulation: The process of coagulation of water further assist in the
removal of impurities present in water. i O

¥ > :
TTsscdon tho @ viddnsiro nf Penf Awvirss D Canlbnal E‘:’l ;. ;! | Pooe S




* But even the resultant water is not pure and may content some very fine suspended
particles bacteria.

* In order to remove the very fine suspended particles bacteria. ,the water is filter
through the beds of fine granular materials like sand.

® The process of passing the water through the beds of such granular materials called
filters is known as filtration.

* The filtration may help in removing colloidal / colour /dour/turbidity/pathogenic
bacteria from water.

7.1Theory of Filtration:

* The process of passing of water through bed of such granular material is known as the
filtration

Effect of Filtration:

1. The suspended and colloidal impurities which are present in water in finely divided state
are removed great extent

2. The chemical characteristics of water are alter

3. The load of pathogenic bacteria is reduced.

Theory of filtration is based on following four mechanisms:

Mechanical straining
Sedimentation
Biological metabolism
Electrolytic charge

BN =

1. Mechanical straining:

* The suspended particles present in water and which is bigger size than the size of
voids in sand layer of the filter cannot pass through these voids and get arrested in
them.

® Most of the particles removed in the upper sand layers.

* The mat formed by the arrested particle and flocs which further helps in straining out
impurities.

2. Flocculation and Sedimentation:

* The voids present in the sand grains of filter act as like small sedimentation tank.

* The particles of impurities arrested in voids adhere the particles of sand grains
mainly for the following reasons:
I. Due to presence of a gelatinous film/coating developed on sand grains by
previously adhere bacteria and colloidal matter.




“Empowerment through Technological Excellence”
GENBA SOPANRAO MOZE COLLEGE OF ENGINEERING, PUNE

* Thus suspended impurities are removed by the action of sedimentation.
3. Biological metabolism:

* Certain presence of bacteria and microorganisms in voids which forms the coating
over the sand grains.

» These organism require organic impurities- such as (Algae, plankton as their food for
survival.

* The organism utilities such organic impurities and convert them into harmless
compound by the process of Biological Metabolism.

® The layer formed by the harmless compound called as dirt skin /Schmutzdeche

.This layer further helps in absorbing and staining out impurities.
4. Electrolytic Charge:

» The action of filter is also explained by the Ionic theory.
* The sand grains in filter media and impurities in water carry electrical charge of
opposite nature.

7.3 Rapid Sand Filter:

Purpose:

o The great disadvantage of S.S.F. is low rate of filtration and requires large area to
deliver filtered water.

* To increase the rate of filtration in rapid sand filter by increasing the size of sand so
that the friction to the water passing through the filter media is minimized.

e The R.S.F may yield as high as 30 times more than the slow sand filter.

¢ Water from the coagulation and sedimentation tank are used in these filter.

e The filtered water is treated with the disinfectant.

Essential Parts of Rapid Sand filter:
1. Enclosure tank

2. Under drainage system
3. Base material
4. Filter media of sand

5. Appurtenances

1. Enclosure Tank

Sub: Environmental Engmeermg I,
Iinndor the (atdoncnos nf Pent Asssse IV Ooeccloos =1




“Empowerment through Technological Excellence”
GENBA SOPANRAO MOZE COLLEGE OF ENGINEERING, PUNE

* It consists of an open water tight rectangular tank made up of masonry / concrete.
o The depth of the tank varies from - 2.5 m to 3.5 m.

» The sides of the tank and bottom flour coated with the water proof material.
2. Under - drainage system

Purpose / function:

* To receive and collect the filtered water.
* Back — washing for the cleaning of filter.
There are various forms of the under — drainage system following are the two
common types:
A. Perforated Pipe System
B. Pipe and Strainer system

A. Perforated Pipe system

e In this system there is a central drain / manifold the various lateral drains are attached
to the central drain.

e Lateral drains: The lateral drains are placed at distance of 150 mm to 300 mm.
The lateral drains provided with hole of dia. 10 mm at angle 30° with vertical.
The holes are drilled at c/c distance of 7.5 ¢cm to 20 cm.

e Wash water:

o The wash water is requiring for the backwashing of the filter, the compressed air is
used for the purpose of washing. This results saving of water.

o Water required = 250 liters / min / m” of filter area.
[...]
| TE A 69 NAWALI SAGAR VILAS pa\p P
[TEA 70 NIKHIL DATIR eR1e,
[TEA 71 PIMPLE VIKESH MANIK " &
[TEA 72 MESHRAM RAVINDRA N,
| TE A[73 NIKHIL SHIMPI DTS
| TE A]74 PRATHMESH KHONDE
]
Prof. Poonam N. Prof.Seema Shiyekar

Course Iy .
A g
iR / =

H.O.D

Head of the Denartmen
ClViL & ENG INEEMNG

enba Sopanr;zo Moze Con
25/1/3 Balewagi I, Pup

2ge bf Engmeenn
Ne-411045



G S MOZE COLLEGE OF ENGINEERING
Department of Civil Engineering

Roll Call
Class TE B A.Y.2021-22
Sewage Treatment Plant Visit Attendance
Course -Waste water Engineering_ Date-99/04/2022
Roll No Name of Student Si

TE BJ1 BAWANKAR AMIT DNYANESHWAR %@9—«)
TE B[2 PAWAR RACHANA NANDRAM wood]
TE B|3 GADIWADD SWAPNIL TIPANA A
TE B[4 RAYMANE AKASH MACHHINDRANATH s ?
TE B|5 BIJAWE PRITI RAMDASRAO GL/%//
TE B|6 NAKHATE VANITA MARUTI 124
TE B|7 JYOTI DNYANESHWAR RAJAPURE Ko (ol
TE B|8 - NEHARKAR DINESH BABASAHEB '@L
TE B[9 KUMBHAR RAJU ANNA
TE B|10 KAMBLE RUSHIKESH SUDESHKUMAR N L
TE B|11 MORE VANDANA BHAGWANRAO A bt
TE B|12 CHAVAN AVINASH REVAN Ml’é ;é
TE B|13 GIR SWATI KHUSHAL “annt
TE B|14 DEVAKAR TANAJI TUKARAM -~ i
TE B|15 JADHAV PRATIK RAVINDRA i % ;ai
TE B[16 GUNDAL CHANDRAKANT RAMDAS MWL%Z
TE B|17 ADISHERLAWAR VITTHALNATH LAXMANRAO 7
TE B|18 ARBUNE VAIBHAV PANDURANG @%
TE B[19 BHAGAT RUSHIKESH HARISHCHANDRA
TE B[20 BHANDARKAR GAURAV RAMLING é ff %‘5
TE B|21 DHADDE OMKAR ASHOK Nhospe¥
TE B[22 DHUMAL DISHA DASHARTH 2
TE B[23 GAIKWAD AKSHAY SURESH 2
TE B|24 GAVALI SHREYASH JAGDISH Je
TE B[25 KADAM ANIKET MALHARI v A
TE B|26 KALASKAR AKASH ANNASAHEB
TE B[27 KAMBLE RUTURAJ DILIP
TE B[28 KAMBLE VINAY ANIL lJea
TE B[29 MULE YOGESH SHANKAR (T
TE B|30 NAIK OMKAR SANTOSH Do
TE B|31 NAVGHARE PRASAD MILIND
TE B[32 NIKALJE SIDDHARTH SHASHIKANT
TE B33 NIKHIL MOHAN GHANEKAR /-
TE B|34 OLEKAR PRATIK VIJAY " Ao/
TE B|35 ORASE ABHISHEK SHANKAR y 3
TE B[36 ORSE MUKESH KISAN lﬁ
TE B[37 PATIL KIRANRAJ NANA - £ Z8




. P
ETE B[38 PAWALE TUSHAR TUKARAM @l g 0>
TE B|39 PHARANDE PRASAD GANESH pdad” "
TE B|40 POTDAR GAURAV NAGNATH Lot 07"
|__TEB[a1 RAJE PANKAJ DNYANOBA '
[ _TEBJa2 RAJPUT VISHWAJITSING PREMSING % ’
| _TEB[43 RANDIVE MANDAR GOKUL RACK
[_TEBJ44  |RANGOJN DIVYA GNYANADEV QA
[ __TEB|45 RATHOD ARCHANA SANJAY YN
[__TEB[46 RAUT GANESH ASHOK W"
| TEB[47 RAWOOL VIKAS VIAY VD
|__TEBJ48 SANCHIT RAGHUNATH CHAUGULE &
[__TEBJ49 SANDAV TANVI PRATAP o ATA Ot
[ __TEB|50 SATAV SHUBHAM MUKESH %M_%
|__TEB[SI _|SATHE MEGHA MOHAN h'nde n&
| __TEB[52 SAURABH WACHAK PADALE S B=
TE B[53 SHINDE DIKSHA DATTATRAY Py s 2
TE B|54 SHINDE JYOTI VISHWAS T e
TE B[55 SHINDE OM SANJAY PN et
TE B[56 SHINDE RUSHIKESH RAMRAJE Gt
TE B|57 SHINDE VRUSHABH DILIP 2 p 2 D
[_TEB|58 SINGH PRASHANT DURGAPRASAD Y g pape UL~
|  TEB[59 SONUNE SACHIN KUNDALIK
| TEBJ60 SUDATTA LAXMAN GAIKWAD Seo (R lNes
TE B|61 SURPAM LALITA MAHADEO =
TE B|62 TEJAS VILAS DALVI %
TE B|63 TEMKAR SAURABH VILAS )
TE B|64 THORAT SUYASH SAMBHAJT —Crl<AX el
TE B|65 TIKAR RUPAL PANDURANG L& hre2=—
TE B[66 TUPLONDHE SIDDHANT SUNIL N7
TE B[67 UBALE RUTUJA MANOJ P o
| _TEB[68 . |VAISHNAVIKORATE >
| TEB[69 VHANMANE AKSHAY DASHARATH g
| __TEB|70 WAGHMARE GANESH KRUSHNA V2SR oy
| TEB]7I WARLE AMRUTA TOBHAI
| TEB[72 CHAITANYA SHINDE
| TEB|73 SUNIL PARGAVE %
|  TEB|74 VISHAL GHODAKE /) 125
~Poonam N, Prof.Seema Shiyekar
H.OD

Course Incharge
Head of the e

* Departmen

CIVIL ENGINEERING

Genba Sopanrao Moze ¢o
€ Loliege of Engj
25113, Balowagi, Pune-41ﬂldgmwmg




GENBA SOPANRAO MOZE COLLEGE OF ENGINEERING
Balewadi, Pune — 411045, Ph: 020-27390500

REPORT ON EDUCATIONAL VISIT
- SEWAGE TREATMENT PLANT,
AKURDL

Under SPPU as per syllabus
Organized by
Civil Engineering Department




[

AIM - To genéf%fé owledge and practical visualization of construction and

i I‘ i 'I i

el
> e ikl
working of sewage treatment plant.

:-‘r.‘i‘.'l’.u" n
SUBJECT - The visit was conducted for the better understand of

Waste Water Engineering.

LOCATION - Near inox Jai Ganesh, Ganga Nagar road, Akurdi, Pune-411044
DATE - It was organized on 12 April 2022.

TIME - From 10:00AM Onwards.

NO. OF PARTICIPANTS- 50 Students along With 2 Faculty Members

YEAR OF ESTABLISHMENT OF PLANT - Sewage Treatment Plant

was inaugurated in December 2011 The plant lies under the jurisdiction

of pimpri Chinchwad Municipal corporation (PCMC). Pune.

CAPACITY OF PLANT- 30 MLD Capacity Sewage Treatment Plant.

i
ol e ,&
e ITL_._ | &
& /m 1\\\ [ 'ﬁl ll gié%
...... | 1 \ 1 . ! =
| A B
- | - - { — [y " - s ] o o

L




. ':" HH! e

. ‘,H_l' E 1l
 GENERAL INFORMATION -

. As per the syllabus of Savitribai Phule Pune University for Third year of

Civ_lil engineering, field visit report Writing is one of the assignment for the subject
e 1T

of Waste Water Engineering.

For the assignment, the site visit was organized for the 50 students by our
department of Civil Engineering on 12 April 2022 At 10:00 AM, with prior
permission of respected HOD and Principal Sir by the initiative and hard efforts
of Prof. Poonam Nandihalli and Prof. Sneha Palled K.

OBJECTIVE -

The objective of the visit was to provide practical knowledge about Sewage
treatment. We appreciate the effort of the nianagement of GSMCOEB for

executing this successful Sewage treatment plant visit.

REASON FOR CHOOSING THIS SITE -

The main reason for choosing this site is for observation process and to see the
theoretical knowledge being fitted in practice and implementing all that theory we
have gone through at this stage. Unit to generate power from Bio-gas and to reduce

organic load inCLSBR basins.

e SBR technology has potential to generate power from Biogas through
Combi-Treat unit by providing Bio-Gas engine

Constituents of Sewage - Sewage is 99 % water carrying wastes originating in

urine and night soil. It contains waterborne pathogenic organisms from the night
soil of already infected persons.




INTRODUCTION

Sewage is a water-carried waste, in soiution or suspension that is intended to
be removed from a community. Also known as domestic or municipal
wastewater, it is characterized by volume or rate of flow, physical condition,
chemical and toxic constituents, and its bacteriologic status (which
organisms it contains and in what quantities). It consists mostly of grey
water (from sinks, tubs, showers, dishwashers. and clothes washers), black
water (the water used to flush toilets, combined with the human waste that it
flushes away); soaps and detergents; and toilet paper (less so in regions where
bidets are widely used instead of paper), where sewer line and grey water
line is not provided separately. It also contains surface runoff depends on the
design of sewer system.

Sewage treatment is the process of removing contaminants from wastewater,
primarily from household sewage. It includes physical, chemical, and
biological processes to remove these contaminants and produce
environmentally safe treated wastewater (or treated effluent). A by-product
of sewage treatment is usually a semisolid waste or slurry, calied sewage
sludge, that has to undergo further treatment before being suitable for
disposal or land application.

NECESSITY FOR SEWAGE TREATMENT -

To remove the organic and inorganic matter which would otherwise cause
pollution.
To remove pathogenic (disease causing) organisms in order tc protect the:

¢ Environment

s Human Health
WORKING PRINCIPLE OF SOMLD STP

This revolutionary unit is an improvement made to the Conventional SBR
(Sequential Batch Reactor) technology to convert into power saving and

power generation technology. which modifies the process to Improved

T~
s )

N

SBR technology. This innovation has incorporated the advantages of both,

aerobic

et




Sr No Units Used for Time Cycle |
1 Primary Units Used To separate big particles Continuous rotation
Coarse Screen
2 Pine Golben Used to separate particles Continuous revolution
{ Mechanica) automat!call‘yManual
i 5. NManunl Op_eration is to be done P
3 Grit Chamber Used to separate grit materials Continuous
Movement
4 Combi Treat Unit
6 Digester Mixer | Used to Digest Sludge
Biogas Balloon Used for the Collection of pure Methane Gas Continuous
process
5 3 Basins [OMLD Each
5.1 Decanting is a process used to separate mixtures, and ii 60Mins
its simplest form it just means allowing a
mixture of solidand liquid or two immiscible
liquids to scttle and separate by gravity
5.2 brings water and air in close contact in order 60Mins
Aeration to removedissolved gases
53 Settling is to remove suspended solids from the 60Mins
wastewater
6 Treated Water Is used for the generation of hyd roelectricit y using hydro engines
7 Treated Water is Sent to CCT (Chlorine Contact Tank) unit Where Chemical Dosage of
Chlorine is given Then This Water s used for gardening, construction process and rest water
is again drained out in washed down by #




i

et

and anaerobic sewage treatment methodologies. Sewage is treated in this
Combi-treat unit before it enters the 1-SBR basin. Combi-treat unit consists of a
large tank, preferably cylindrical in shape. Upper portion of Combi- Treat functions
as Primary Clarifier and bottom act as Anaerobic Sludge Digester. Anaerobic
digestion is the biological degradation of organic matter in the absence of free
oxygen. During this process, much of the organic matter is converted into
methane, carbon-di-oxide and water and therefore the anaerobic digestion is a
net energy producer. There is a dome at the top of the tank to store gas produced
from Digester. The collected gas is then scrubbed to remove impurities and
moisture. Further a gas engine facilitates power generation from Bio Gas.

OBSERVATIONS

Following are the steps we obseived for the treatment of the sewage water

1. Inlet Chamber

This unit receives sewage from some areas of Pune like Deccan, Shivaji nagar
etc.

2. Screen Channel

The function of the bar screen is to prevent entry of solid particles/ articles
above a certain size; such as plastic cups, paper dishes, polythene bags,
condoms and sanitary napkins into the STP. (If these items are allowed to enter
the STP, they clog and damage the STP pumps, and cause stoppage of the
plant.) The screening is achieved by placing a screen made out of vertical bars,
placed across the sewage flow.

3. Grit Chamber (Mechanically)
4. Grit Chamber (Manual)

Grit chambers are basin to remove the inorganic particles to prevent damage to
the pumps, and to prevent their accumulation in sludge digesters. There are two
types of Grit chambers: mechanically cleaned and manually cleaned. In
mechanically cleaned grit chamber. scraper blades collect the grit settled on the
floor of the grit chamber. The grit so collected is elevated to the ground level by

|
e e




several mechanis ms such as bucket elevators, jet pump and oir li ft. The grit
washing mechanisms are also of severa | designs most of which are ag it at ion
devices using either water or air to produce washing action. Manuaily cle aned
grit chambers should be cleaned at least once a week . The sim plest met hod of
cleaning is by means of shovel. b

5. Combi -treat Unit:

After screening and de-gritting unit, raw sewage enters to Combi -treat Unit
where much of the organic matter settles, like it does in a primary clarifier.
Proper feeding arrangement of raw sewage into Combi-Treat Unit enables to
settle the sludge. Sludge is allowed to settle at bottom of Combi-Treat Unit,
which act as Sludge Digester. Draft tube type mixers are provided to mix
entire sludge settied at bottom in such a way that settled raw sewage on upper
portion of Combi-Treat Unit does not affect. Thorough mixing helps in stable
performance of the digestion process and creates a homogenecus environment
throughout the digester. it also quickly brings the raw sludge into centact with
microorganisms. Furthermore, when stratification is prevented because of
mixing, the entire digester is available for active decompositio n, thereby,
increasing the effective solids retention time (SRT). This Combi-Treat Unit
ensures BOD removal efficiency around 35% to 45% Removal of these
parameters in Comi-Treat Unit results in less power requirement for balance
organic load in the 1-SBR Basins. The supernatant from upper portion of
Comi- Treat Unit is allow to flow over a weir and flows radially outwards into
CLSBR Basins.

6. Preliminary Treatment

Preliminary treatment to screen out, grind up, or separate debris is the
first stepin wastewater treatment. Sticks, rags, large food particles, sand,
gravel. toys. etc., are removed at this stage to protect the pwnping and
other equipment in the treatment plant. Treatment equipment such as bar
screens, Comminutors (a large version of a garbage disposal), and grit
chambers are used as the wastewater first enters a treatment plant. The
collected debris is usually disposed of ina landfill.




s e =

7. Primary Treatment e

Primary treatment is the second step in treatment and sepa:ates suspended solids
and greases from wastewater . Waste-water is held in a quiet tank for several
hours aliowing the particles to settle to the bottom and the greases to float to the
top. The solids drawn off the bottom and skimmed off the top receive further
treatment as sludge. The clarified wastewater flows on to the next stage of
wastewater treatment. Clarifiers and septic tanks are usually used to provide
primary treatment.

8. Secondary Treatment
Secondary treatment is a biological treatment process to remove dissolved organic

matter from wastewater. Sewage microorganisms are cultivated and added to the
wastewater. The microorganisms absorb organic matter from sewage as their food
supply. Three approaches are used to accomplish secondary treatment; fixed
film, suspended film and lagoon systems.

8.1 Fixed Film Systems
Fixed film systems grow microorganisms on substrates such as rocks, sand or

plastic. The wastewater is spread over the substrate, allowing the wastewater to
flow past the film of microorganisms fixed to the substrate. As organic matter and
nutrients are absorbed from the wastewater, the film of microorganisms grows
and thickens. Trickling filters, rotating biological contactors, and sand filters are
examples of fixed film systems.

8.2 Suspended Film Systems
Suspended film systems stir and suspend microorganisms in wastewater. As the

microorganisms absorb organic matter and nutrients from the wastewater they
grow in size and number. After the microorganisms have been suspended in the
wastewater for several hours, they are settled out as sludge. Some of the sludge
is pumped back into the incoming wastewater to provide "seed" microorganisms.
The remainder is wasted and sent on to a sludge treatment process. Activated
sludge, extended aeration, oxidation ditch, and sequential batch reactor systems
are all examples of suspended film systems.




w ey



Date

“' {

sign



















Emnowerment througp, 1
GENBA sop e g

Date: - 10/04/2022

NOTICE

Engineering Student
on 12/04/2022 at

[tis to inform ) Third Yegar Civil
ement subjecy has p
Mandatory to 4 the

Manag €en arrange
S. Amount of

s that a sjte Visit

for Solid Waste
Student

Moshj Landfil], Attendance g
Rs 100 wij be collecteq from each Student for the
A Same. Transactjon Details wij be shared op the officia) group shortly,

Prof. Sneha Palled K

Prof. Seema Shiyekar
Subject Teacher H.0.D

Head of the Departme nt,
CiviL ENGINEERING i
Cenba Sopanrao Maze College of Engineering,
2513, Batowadi, Pune-41; 043,




”

AL EXCELLENCE
« EMPOWERMENT THROUGH TECHNOZLOEGICC OLLE GE OF

oM
Al SOPAEr‘i'\II%;‘-II\NEERING

S. No. 25/1/3, Balewadi, Pune — 411 045 -

(Approved by AICTE and Govt. of Maharashtra, Affiliated to Savitribai Ph:s;:/l::;ge University)

DTE Code - ENG6144  University Affiliation ID - PU/PN/ENGG/ :
Email: gsmoze@yahoo.co.in

Ph: 020-27390500  Website: www.gsmozecoe.org
Founder President: Shri Rambhau Moze

Date:29/08/2018

To,
Executive Engineer,
Environmental Engineering department
Pcmc ,Pune-06

Letter of thanks

Respected Sir,
The Genba Sopanrao Moze trust is an educational trust, a pioneer in imparting quality